For Parts Call 606-678-9623 or 606-561-4983 Page 10120 |

214 KW
21" Chute

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983 ., 2

214 KW
21" Chute

Ref # Part Number Qty Description -
1 01002683 2 Machine Screw, 1/4-20, 750, PANTRXI

1 21" Side Chute Mounting Rod

2 01002685
3 01002781 1 21" Side Chute Spiral Deck
4 01000446 2 Hex Nut 1/4-20, GRC, Lock

WWW.mymowerparts.com



| For Parts Call 606-678-9623 or 606-561-4983
214 KW

Page 3 of 20
21" Cutter Deck Push :

WWW.mymowerparts.com



214 KW

For Parts Call 606-678-9623 or 606-561-4983

21" Cutter Deck Push

Page 4 of 20

Ref# Part Number Qty Description
1 01000338 6 HHCS, 1/4-20, 620, GR5, Standard
2 01000443 4 Screw Button HD, 1/4-20 x .5
3 01000812 3 Screw, TTSems, 3/8-16, 1.250, HXLWS
4 (01000880 1 Screw, B, 10-16, 0.500, TRUSTRX1
5 01000882 2 Screw, HL, 12-16:0 750, TRUSTRX1
6 01000884 1 U-Nut, 10-16
7 01000885 1 Baffle, RR, 21" Commercial
8 01000886 1 Cover, 21" Commercial
9 01002785 1 Deck, 21" Commercial
10 01002788 1 Bracket, Handle, RH Commercial
11 01002789 1 Bracket, Handle, LH Commercial
12 01002790 1 Baffle Front Commercial 10.81 R
13 01002785 1 Cover Plate
14 01002800 2 Guard, Deck Side Flange
15 01002803 1 Bracket, Support Baffle
16 01000925 3 Screw, TT, 1/4-20, 0375, Hex Indicator Washer
17 01002524 1 Rod, Pivot, Chute Door, 375 D1
18 01002793 1 Door, Grassbag, 21" RB
19 01002766 6 Nut, 1/4-20, Hex Flange, Lock Group F
20 01002770 5 Screw, HL, 12-16, 1.00Q, TRUSTRXI
21 01002771 2 Cotter Pin, INT 072x1.12 LG
22 01002772 2 Spacer, 315x 50x1.02LG
23 01002775 6 Screw, AB, 1/4-14, 0.625, Hex Indicator Washer
24 01002782 1 Spacer, Torsion, LH 0.120 x 15C
25 01000446 4 Hex Nut, 1/4-20 GRC, Lock
26 01000600 6 Flat Washer, 1/4 x 630 x .0515
27 01004521 1 Label, 21" Commercial

WWW.mymowerparts.com




Page 5 of 20

For Parts Call 606-678-9623 or 606-561-4983

214 KW
3 Position Handle

WWW.mymowerparts.com



214 KW
3 Position Handle

For Parts Call 606-678-9623 or 606-561-4983

Page 6 of 20

Ref# Part Number Qty Description
1 00012577 2 Thrust Washer
2 01000956 2 Carrige Bolt, 5/16-18,1.75
3 01000957 6 Hex Nut, 5/16-18, GRC, Lock
4 01000958 2 Wing Nut, 5/16-18, Lock
5 01000960 2 Belle Washer, 325 x 930 x.045
6 01000961 6 Saddle Washer, 320D X .93 OD
7 01000962 2 Shoulder Screw, 435 x 350, 5/16-18
8 01000963 2 Shield, Screw 437 x 162 LG
9 01002806 1 Lower Handle, 10"
10 01002808 1 Upper Handle, 1.0"
11 01002695 2 Lock Nut, 5/16-18, CEN
12 01003111 1 Strut, 3 Position Handle, Right hand
13 01003112 1 Strut, 3 Position Handle, Left hand
14 01003208 4 Carrige Bolt, 5/16-18 x 2.0 CRVD

WWW.mymowerparts.com



Page 7 0f 20

For Parts Call 606-678-9623 or 606-561-4983

Blade - Kawasaki

214 KW

WWW.mymowerparts.com



214 KW

Blade - Kawasaki

For Parts Call 606-678-9623 or 606-561-4983

Page 8 of 20

Ref# Part Number Qty Description
1 01002812 1 Engine Mount Support Plate, W/O BBC
2 01000941 1 Blade Adapter, 6 x 2 15 W/Star
3 01000942 2 Bell Washer, .396 x 1.140 x .095
4 01000943 1 HHCS: 3/8-24, 2 50, Group 8, Spec
5 01000944 2 HHCS, 1/4-20, 1.00, Group 5, Spec
6 01002710 3 Flat Washer, 3/8 X 738 X 063
7 01002810 1 Blade:21" Mulching W/Star
8 01000446 2 Hex Nut, 1/4-20, GRC, Lock
11 01002721 1 Mulch Plug

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

214 KW
Catcher

Page 9 0f 20

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

Page 10 of 20

214 KW
Catcher
Ref# Part Number Qty Description
1 01000910 1 Grassbag
2 01002822 1 Grassbag Frame

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

214 KW . Page 110f 20
Decal ’
401002041
—
o] —
N

|
\‘_—/:-""—-'—'-——_........__.__ — _.._.__z—,f-'-‘;.._-_;_:kh_:’

/J g
. 0 /]
00030634 >N :nh_ —
{NDT SHOWN1 A -
_ #01002040
| Loy HE'E:RI o
) L= Taey
3 V'/ f -]

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

Page 12 of 20

214 KW
Decal
Ref# Part Number Qty Description
1 00030634 1 LBL: DANGER, ROTATING BLADE
2 01002138 1 LBL: DANGER, AVOID SERIOUS
3 01002166 1 LBL: DANGER, HANDS & FEET
4 (01002041 1 LBL: POWERED BY KAWASAKI
5 01002040 1 LBL: 5.5HP/21"

WWW.mymowerparts.com



Page 130f20

For Parts Call 606-678-9623 or 606-561-4983

214 KW
Front Axle

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

214 KW Page 14 of 20
Front Axle
Ref# Part Number Qty Description
1 00012173 2 L-Nuf,3/8-16, NYLINS. GRA Z
2 01000338 6 HHCS,1/4-20, 620, GRS, Standard
3 01000861 2 Pivot Wheel Bracket Assembly, 2 POS
4 01000865 2 Screw,TT, 1/4-20, 0.625, PANTRXI
5 01000871 2 Plate, Spring Height Adjuster
6 01000872 2 Flat Washer, 411 x1 25x 100
7 01000873 2 Flat Washer, 536 ID x 930 OD x 05
8 01000874 2 Wave Washer, 531 IDX 781 ODX 01
9 01002829 2 Height Adjustment Handle
10 01002832 2 Spring Lever Support Bracket
11 01000925 2 Screw, TT, 1/4-20, 0.375, Hex Indicator Washer
12 01002837 1 Front Axle, 500 OD
13 01002838 1 Height Adjustment Bracket, Right Front
14 01002839 1 Height Adjustment Bracket, Left Front
15 01002766 6 Nut 1/4-20, Hex Flange, Lock, Group F

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

014 KW Page 15 0f20

Rear Axle

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

214 KW Page 16 of 20
Rear Axle
Ref# Part Number ty Description
1 00012173 2 L-Nut, 3/8-16, NYL INS. GR A
2 01000338 6 HHCS, 1/4-20, 620, GR5, Standard
3 01000861 2 Pivot Wheel Bracket Assembly, 2 POS
4 01000925 2 Screw, TT, 1/4-20, 0.375, Hex Index Washer
5 01000865 4 Screw, TT, 1/4-20, 0.625, PANTRXI
6 01002828 1 Rear Axle
7 01000870 1 Trail Shield
8 01000871 2 Spring Plate Height Adjuster
g 01000872 2 Flat Washer, 411 x1 25x.100
10 01000873 2 Flat Washer .536 IDX .781 ODX .01
11 01000874 2 Wave Washer 531 IDX .781 ODX 01
12 01002829 2 Height Adjustment Handle
13 01002830 1 Height Adjustment Bracket, Right Rear
14 01002831 1 Height Adjustment Bracket, Left Rear
15 01002832 2 Spring Lever Support Bracket
16 01002766 6 Nut, 1/4-20, Hex Flange, Lock, Group F

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

214 KW Page 17 of 20

Wheel Component & Bearings

O—

{7777 Nl

;
I
|
sws

o -] \(53

.......
Sy,
.......
"""""""

oL

O— W7

"‘--.__
"---...___‘__
-"I.._._- i

)
WWW.mymowerparts.com



214 KW

For Parts Call 606-678-9623 or 606-561-4983

Wheel Component & Bearings

Page 18 of 20

Ref# Part Number Qty Description
1 01002855 1 Hub Assembly w/Plate
2 01002540 6 Socket Screw, 1/4-20x 125
3 01004365 1 Wheel Rim, Inner Half
4 01004366 1 Wheel Rim, Outer Half
5 01000917 1 Spacer, 6351 Dx 86 LG.
6 01000916 2 Ball Bearing, 15mm x 28mm x 7mm
7 01000915 1 Tire, 9x 2125 ATT
8 01000799 6 Spacer, 265 x .500 x 562
9 01000446 6 Nut, Hex, 1/4-20, Lock

WWW.mymowerparts.com



Page 190f20

For Parts Call 606-678-9623 or 606-561-4983

Wheel Component Push

214 KW

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

Page 20 of 20

214 KW
Wheel Component Push
Ref# Part Number Qty Description
1 00012577 4 Washer, 1/2 x 1 Shim
2 01000922 4 Shoulder Screw, 58 x 148, 1/2-20
3 01004371 4 Wheel, 9x2 125
4 01004454 4 Shim Washer, 625 x 875 x 031

WWW.mymowerparts.com



